

POTASH COMPANY OF AMERICA

Core Test No. 175

Feb. 21, 1961

<u>From</u>	<u>To</u>	<u>Int.</u>	<u>Sample Number</u>	<u>% K₂O</u>
510' 9 " - 511' 6 1/2"	9 1/2"	701	-	
511' 6 1/2" - 511' 11 1/2"	5 "	702	0.98	
511' 11 1/2" - 512' 6 "	6 1/2"	703	1.31	
512' 6 " - 513' 3 "	9 "	704	9.64	
513' 3 " - 513' 9 "	6 "	705	35.62	
513' 9 " - 514' 4 1/2"	7 1/2"	706	19.77	
514' 4 1/2" - 514' 10 "	5 1/2"	707	33.43	
514' 10 " - 515' 0 1/2"	2 1/2"	708	44.66	
515' 0 1/2" - 515' 2 1/2"	2 "	709	5.15	
515' 2 1/2" - 515' 8 1/2"	6 "	710	-	

511' 6 1/2" - 515' 6 1/2" = 48" at 16% K₂O

Lynd W. Newley
Asst. Chief Chemist

BEFORE THE
OIL CONSERVATION COMMISSION
SANTA FE, NEW MEXICO
#12 EXHIBIT No. 2
CASE

FOR THE COMPTON T. AMERICA

Core Test No. 176

Feb. 21, 1961

Core	Test	Sample	Weight
176-1	176-1	101	-
176-2	176-2	102	0.90
176-3	176-3	103	1.31
176-4	176-4	104	0.01
176-5	176-5	105	0.02
176-6	176-6	106	0.03
176-7	176-7	107	0.03
176-8	176-8	108	0.06
176-9	176-9	109	0.12
176-10	176-10	110	-

176-10 = 176-10 at 100 R₀

[Signature]
Asst. Chief Chemist

RECEIVED THE
COMMISSION
SANTA FE, NEW MEXICO
FEBRUARY 21, 1961